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7. NEZ
1) Block/CLC-SD(Cross Linked Cellulose-Slow Degradable)
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E8(Cd) ma/kg | (1) (agﬁ?ﬁ 5)
bt& (Ba) ma/kg | {1) (%gfﬁ 5)
A3t (Se) motkg | (1) (aggﬁ 5) A
328(Cr) mo/kg | (1) (a,é;i% 2)
OIE| DL (Sh) mofka | (1) (a,é?r% 5) |
bl 2 (As) mofka | (1) (2857 2)
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TEST REPORT

1. N0 :  CT21-041977€
2. Client
O Name :  Around Blue Co., Ltd.
O Address : 1330, Seohae-ro, Paltan-myeon, Hwaseong-si, Gysonggi—do, Rep. of Korea.
Date of Test :  2021.04.02 ~ 2021.04.09
Use of Report : -
Test Sample : Block/CLC-SD(Cross Linked Cellulose-S!ow Degradable)

Test Method
(1) KS 3 1S0 8124-3 : 2010

o oo

: Tested By Technical Manager
Affirmation ik
Name : Jeong Ji Hye m Name : KANG GYOO L k"‘? (VZ

This report is accredited by KOLAS.

Our report apply only to the standards or procedures identified and to the sample(s) iasted unless otherwise specified. The test
results are not indicative of representative of the qualities of the lot from wiiich the sample was taken or of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of tnis

test report can be checkad on KCL website(www.kcl.re.kr).
The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme,
which signed the |LAC-MRA.

202i.04.09
Korea Conformity Laboratories President Yoon, Kap Seok 2¢+. kﬂf%wk

Accredited by KOLAS, Republic of KOREA

Result Inquiry : 199, Gasan digital 1-ro, Geumcheon—gu, Seoul, Korea 82-2-2102-2784
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7. Test Results

TEST REPORT

1) Block/CLC-SD(Cross Linked Cel lulose-Slow Degradable)
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. Test .
Test Item(s) Unit Method Test Results Remark Loc.
O Migration of certain elements (1) |
Not detected ’
Lead[Pb] mofka | (1) Snetestion Linit 5)
|
Cadmiun[Cd] mo/kg | (1) (De?gct:t(ijg:leﬁ;?t 5)
Chromium!Crj ma/kg (1) (DeTgét?g;ef?g?t 2)
Bar ium{Ba] ma/kg (1) (DeTgét?ggeE};?t 5) - A
Ant imony [Sb] mo/kg | (1) (De?gct‘,t(ijg:leﬁ;?t 5)
Arsenic[As] ma/kg (1) (oe?gét?g;ef¥;?t 2)
. 5 I‘
Selenium[Se] ma/kg (0 (De?grt:t?g;eﬁ;ti‘t 5)
Mercury[Hg] ma/kg (1 (De’:g;t?g;eﬁ;?t 2)
3% Location Ny
A : 199, Gasan digital 1-ro, Geumcheon—gu, Seoul, Korea
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—— End of Report ——
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